

Pharmacotherapy for the management of overweight and obesity



Patrice Forner, Samantha Hocking

Background

Lifestyle intervention is the mainstay of obesity management; however, behavioural modification alone produces only modest results and attempts to create a negative energy balance are offset by a biological response to maintain weight. Pharmacotherapy is indicated as an adjunct for those living with obesity (body mass index [BMI] ≥ 30 kg/m²) or those who are overweight (BMI ≥ 27 kg/m²) with a least one weight-related complication.

Objective

This article provides an update on pharmacotherapy for the management of overweight and obesity.

Discussion

Pharmacotherapy is a useful adjunct for the treatment of obesity and obesity-related comorbidities. When considering pharmacotherapy, thought must be given to efficacy, contraindications, potential side effects, cost and duration of treatment.

OBESITY IS A CHRONIC disease affecting nearly one-third of Australian adults.¹ It is the result of a complex interplay of genetic, environmental and socioeconomic factors and is associated with a number of serious comorbidities including cardiovascular disease, cancer, type 2 diabetes and metabolic-associated fatty liver disease. Obesity contributes to reduced quality of life and premature mortality.²

Lifestyle intervention is the mainstay of obesity management; however, behavioural modification alone produces only modest results and attempts to create a negative energy balance are offset by a biological response to maintain weight.^{3,4} Pharmacotherapy is indicated as an adjunct for those living with obesity (body mass index [BMI] ≥ 30 kg/m²) or those who are overweight (BMI ≥ 27 kg/m²) with a least one weight-related complication, including type 2 diabetes, dyslipidaemia, hypertension, metabolic-associated fatty liver disease, obstructive sleep apnoea and osteoarthritis. It can be used as an adjunct to lifestyle modification including energy restriction and increased physical activity. Weight loss of 5–15% has been shown to improve and/or prevent progression of obesity-related comorbidities, with greater weight loss resulting in more substantial improvements in complications and quality of life.^{5,6}

The risks and benefits of pharmacotherapy for the management of overweight and obesity, including the additional benefits on cardiometabolic disease and its risk factors, should be considered prior to initiation of therapy.

Unfortunately, pharmacotherapy for chronic weight management is not subsidised under the Pharmaceutical Benefits Scheme (PBS), and financial implications limit uptake of obesity-modifying medication for many Australians. Table 1 outlines the current pharmacotherapy available for the management of overweight and obesity in Australia and the estimated cost per month.

This article provides an update on pharmacotherapy for the management of overweight and obesity, highlighting the clinical efficacy, mechanism of action and considerations for use of each drug.

Pharmacotherapy Therapeutic Goods Administration- approved pharmacotherapy

Incretin-based therapies

Several glucagon-like peptide 1 receptor agonists (GLP1-RAs) and a single GLP-1/glucose-dependent insulinotropic polypeptide (GIP) co-agonist are available in Australia and have been approved for the treatment of obesity. GLP-1 is a peptide

Table 1. Pharmacotherapy for the management of overweight and obesity

Drug	Mechanism of action	Expected weight loss	Starting dose	Available doses	Side effects	Contraindications	Monthly cost (2024)
Semaglutide ^{A,C} Wegovy [®]	GLP-1 analogue	10–15%	0.25 mg weekly	Flextouch pen 0.25 mg 0.75 mg 1.0 mg 1.7 mg 2.4 mg	Nausea, diarrhoea, abdominal pain, dyspepsia, abdominal distension, flatulence, gastroesophageal reflux, pancreatitis	Personal or family history of medullary thyroid cancer, MEN2, pregnancy	0.25–1 mg = \$260 ^B 1.7 mg = \$380 ^B 2.4 mg = \$460 ^B
Tirzepatide ^A	GIP/GLP-1 dual agonist	15–20%	2.5 mg weekly	Kwikpen 2.5 mg 5 mg 7.5 mg 10 mg 15 mg			2.5 mg = \$285 ^B 5 mg = \$395 ^B 5.5–10 mg = \$545 ^B 12.5–15 mg = \$695 ^B
Phentermine ^A / Topiramate	NE agonist/ GABA agonist, glutamate agonist	4–6%	Phentermine 15 mg Topiramate 12.5 mg	15 mg, 30 mg, 40 mg 12.5 mg, 50 mg, 100 mg	<ul style="list-style-type: none"> Phentermine: dry mouth, constipation, insomnia, closed angle glaucoma, agitation, depression, suicidal ideation Topiramate: parasthesia, glaucoma, confusion, memory loss, renal stones, nausea, vomiting, pancreatitis 	<ul style="list-style-type: none"> Phentermine: severe hypertension, pulmonary arterial hypertension, existing valvular heart disease or heart murmur, arrhythmia, advanced atherosclerosis, hyperthyroidism, glaucoma, psychiatric illness, MOI or SSRI use (or within 14 days of administration), pregnancy, breastfeeding, drug or alcohol dependence Topiramate: glaucoma, renal stones, pregnancy 	Phentermine \$90–\$170 Topiramate \$15–\$31
• Naltrexone/ bupropion ^A	• Opioid receptor agonist DA and NE reuptake inhibitor	4–5%	8 mg/90 mg	8 mg/ 90 mg	<ul style="list-style-type: none"> Nausea, constipation, headache, vomiting, dizziness Risk seizures, risk of opioid overdose, depression, suicidal ideation, hepatotoxicity, angle closure glaucoma 	Uncontrolled hypertension, seizure disorder, opioid use disorder, anorexia or bulimia nervosa, abrupt discontinuation of alcohol, benzodiazepines, barbituates or antiepileptic drugs, during or within 14 days of taking an MOI, pregnancy	\$249
Orlistat ^A	Gastric and pancreatic lipase inhibitor	2.9–8.5%	120 mg tds	120 mg	Steatorrhoea, flatulence, abdominal pain, fat-soluble vitamin deficiencies A, D, E, K	Malabsorption, pregnancy	\$136

^ATherapeutic Goods Administration (TGA) approved.

^BCost per pen device. Each pen contains 4 doses.

^CSemaglutide is available in Australia in two forms: Ozempic[®] (1 mg) is TGA approved for the management of type 2 diabetes; and Wegovy[®] (2.4 mg) is TGA approved for the management of obesity.

DA, dopamine; GABA, gamma-aminobutyric acid; GIP, gastric inhibitory polypeptide; GLP-1, glucagon-like peptide 1; MEN2, multiple endocrine neoplasia 2; MOI, monoamine oxidase inhibitor; NE, norepinephrine; SSRI, selective serotonin reuptake inhibitor.

hormone secreted by the enteroendocrine cells of the distal small intestine. GLP1-RAs exert their effects by acting on GLP-1 receptors in the pancreas, stomach, brain, kidney, heart and adipose tissue. Activation of GLP-1 receptors in the hypothalamus and mesolimbic pathways results in appetite suppression, reduction in food cravings and a reduction in total caloric intake. GLP1-RAs enhance glucose-dependent insulin secretion, reduce glucagon secretion and delay gastric emptying making them effective drugs for the treatment of type 2 diabetes and obesity. GIP is a peptide hormone secreted by the enteroendocrine cells of the proximal small intestine. GIP receptors are found in the pancreas, adipose tissue, brain, bone, heart, lung, blood vessels and gastrointestinal tract. Of the two incretins, GIP has been shown to have a greater effect on insulin release following oral glucose ingestion in humans. Unlike GLP-1, pharmacological doses of GIP do not lower appetite and GIP does not slow gastric emptying. GIP increases adipose tissue insulin sensitivity and blood flow, reducing free fatty acid release. The dual GLP-1/GIP co-agonist, tirzepatide, has demonstrated superior efficacy in comparison to GLP1-RAs in reducing plasma glucose and bodyweight. There has been increasing interest in the therapeutic effects of incretin-based therapies in the management of overweight and obesity. Studies with semaglutide or tirzepatide have demonstrated benefit in heart failure with preserved ejection fraction,^{7,8} metabolic-associated fatty liver disease,^{9,10} knee osteoarthritis,¹¹ obstructive sleep apnoea¹² and in secondary prevention of cardiovascular disease.¹³ Ongoing clinical trials are investigating the potential benefits of incretin-based therapies for neurodegenerative disorders such as Alzheimer's disease through mitigation of neuroinflammation and a reduction in amyloid-beta plaque deposition;¹⁴ Parkinson's disease; atrial fibrillation; and alcohol use disorder and opioid addiction.¹⁵

Semaglutide

Semaglutide (Wegovy®; Novo Nordisk, Bagsværd, Glaxo, Denmark) is a GLP1-RA administered once weekly by subcutaneous injection. It has demonstrated efficacy for weight loss in patients with and without type 2 diabetes mellitus (T2DM) and

has shown improvement in obesity-related comorbidities including a reduction in death from cardiovascular causes, non-fatal myocardial infarction and non-fatal stroke in patients with pre-existing cardiovascular disease.¹³ The initial dose of semaglutide is 0.25 mg once weekly with dose escalation every four weeks to a maximum dose of 2.4 mg weekly, for those with obesity. If the dose is not tolerated (ie nausea, vomiting, diarrhoea, constipation), then a more gradual dose escalation is suggested.

Semaglutide is currently available in two forms: Ozempic® (Novo Nordisk, Bagsværd, Glaxo, Denmark; approved and PBS subsidised for the treatment of T2DM, maximum dose 1 mg weekly) and Wegovy® (approved as an adjunct to lifestyle modification for chronic weight management, maximum dose 2.4 mg weekly). Wegovy® has recently been Therapeutic Goods Administration (TGA) approved as an adjunct to standard of care to reduce the risk of adverse major cardiovascular events in adults with established cardiovascular disease and a BMI of ≥ 27 kg/m². Ozempic® is not TGA approved for weight management.

Wegovy® is not currently subsidised under the PBS and is only available via private prescription. An escalation in dose also results in an increase in cost to the consumer (Table 1); however, if weight loss is acceptable, there is no need to escalate the dose and many patients achieve successful weight loss outcomes on low-mid doses.

The Semaglutide Treatment Effect in People with Obesity (STEP1) trial assigned 1961 patients with obesity (without T2DM) to 68 weeks of treatment with 2.4 mg semaglutide or placebo plus lifestyle intervention. Those in the semaglutide group lost a mean 14.9% compared with 2.4% in the placebo group, and 69.1% of patients in the semaglutide group achieved >10% weight loss with 50.5% of patients achieving >15% body weight loss.¹⁶

The majority of adverse events are gastrointestinal, but are generally mild to moderate and transient (Table 1).¹⁶ More serious gastrointestinal adverse events have been reported and include pancreatitis and gastroparesis; however, a meta-analysis of cardiovascular outcomes trials in subjects with T2DM did not detect a signal for acute pancreatitis.^{17,18} More recently, there have

been reports of a potential increased risk of non-arteritic anterior ischaemic optic neuropathy in patients using semaglutide; however, future studies are required to assess causality.¹⁹

Tirzepatide

Tirzepatide is a dual GIP and GLP-1 receptor co-agonist. Tirzepatide is administered once weekly at a starting dose of 2.5 mg, with the dose increased to 5 mg weekly after four weeks. If needed, dose increases can be made in 2.5-mg increments with a minimum of four weeks on each dose. A decision to increase the dose should be based on efficacy and tolerability, with a maximum dose of 15 mg once weekly. No dose adjustment is needed in patients with renal or hepatic impairment. Similar to GLP1-RAs, the most common side effects are gastrointestinal and are usually transient.

Randomised controlled trials (RCTs) have shown significant weight loss in subjects with and without T2DM. An RCT of 2500 subjects with overweight or obesity (without T2DM) showed a mean percentage bodyweight loss of 15, 19.5 and 20.9% in patients taking 5 mg, 10 mg and 15 mg of tirzepatide, respectively.²⁰ In addition, tirzepatide has shown a significant improvement in obesity-related comorbidities including obstructive sleep apnoea (OSA), metabolic-associated fatty liver disease and heart failure with preserved ejection fraction (HFpEF).^{8,10,12}

Liraglutide

Liraglutide is a once-daily GLP1-RA. It is administered via subcutaneous injection at a starting dose of 0.6 mg weekly with slow up-titration to a maximum dose of 3.0 mg weekly. It has a similar side effect profile to other GLP1-RAs. A 56-week, placebo-controlled trial of liraglutide 3 mg plus lifestyle intervention resulted in a mean weight loss of 8% compared with 2.6% in the placebo group.²¹

Phentermine

Phentermine can be used as monotherapy or prescribed with off-label topiramate for a synergistic effect. Phentermine is a sympathomimetic agent that is TGA approved for the treatment of obesity. It exerts its weight loss effects through

potent appetite suppression. It is given as a single, daily oral dose, starting with 15 mg and can gradually be up-titrated if required, though sympathomimetic side effects limit tolerability and long-term use. Phentermine is contraindicated in patients with cardiovascular disease, cerebrovascular disease and uncontrolled hypertension (Table 1). A thorough cardiovascular history and examination should be performed prior to prescribing, with close monitoring of heart rate, blood pressure and mood at baseline and three months. Phentermine is an effective drug for weight loss in the short term (ie 12 weeks); however, it can be used in the longer term in carefully selected patients.

Phentermine is relatively affordable and modestly effective. A randomised double-blind placebo controlled trial of 12 weeks of treatment with phentermine 30 mg or placebo showed significant reductions in bodyweight (-8.1 ± 3.9 vs -1.7 ± 2.9 kg) compared with placebo. Weight reductions of 5% or greater from baseline (95.8 vs 20.8%, $P < 0.001$) and 10% or more (62.5 vs 4.7%, $P < 0.001$) were achieved in the phentermine group versus placebo group, respectively, without clinically significant adverse events.²² Similarly, a clinical trial of phentermine 30 mg resulted in a 12.2-kg weight loss over 36 weeks compared with 4.8 kg in the placebo group.²³

Naltrexone/bupropion

Naltrexone/bupropion is an oral, TGA-approved weight loss medication. The combination of naltrexone/bupropion works synergistically in the hypothalamus and mesolimbic dopamine circuit to induce satiety, reduce cravings and reduce caloric intake.²⁴ Each tablet contains 8 mg naltrexone and 90 mg bupropion. Gradual dose escalation improves tolerability. Patients should be advised to commence one tablet in the morning for one week. Following this, a second tablet should be taken in the evening. If weight loss response is insufficient, the dose can be gradually escalated to a maximum dose of two tablets twice daily. Dose adjustments are required for patients with renal and hepatic impairment. Concomitant use with a CYP2B6 inhibitor should be avoided; however, if this is not possible, the maximum dose of naltrexone/bupropion should be reduced to one tablet twice daily.²⁵

Four phase 3 RCTs have examined the effect of total bodyweight loss in patients with obesity using naltrexone/bupropion.^{26–28} Naltrexone/bupropion resulted in approximately 5–8% weight loss, with a mean change in bodyweight of -6% in the treatment group versus -1.3% in the placebo group by intention-to-treat analysis.²⁸ Only 50% of participants completed the 56 weeks of treatment.

Orlistat

Orlistat is a potent inhibitor of gastric and pancreatic lipase resulting in reduced fat absorption and loss of weight. The recommended dose of orlistat is 120 mg three times daily (tds) with a fat-containing meal. Side effects are related to fat malabsorption and include oily stool leakage, steatorrhoea and fat-soluble vitamin deficiencies. Gastrointestinal side effects are the main reason for discontinuation of therapy. A double-blind, randomised, placebo-controlled trial of adults with obesity assigned to 120 mg tds of orlistat along with a low-energy diet (with 30% of energy from fat) showed an average 8.5% initial bodyweight loss compared to 4.5% with placebo.²⁹ Similarly, a Cochrane meta-analysis of 15 studies showed that orlistat reduced weight by 2.9 kg or 2.9% more than placebo.³⁰

Off-label pharmacotherapy Topiramate

Topiramate is an anticonvulsant that is used off label for the treatment of obesity. Patients prescribed topiramate monotherapy lose an estimated 3.4–5.0 kg.^{31,32} It is often used in combination with phentermine, but dose-dependent side effects limit use. Topiramate can be started at a dose of 12.5 mg once daily and up-titrated to 50 mg twice daily.

A fixed dose of phentermine/topiramate (extended release) was Food and Drug Administration (FDA) approved in 2012 in the United States. It is not available as a fixed-dose combination in Australia. When combined, phentermine/topiramate (7.5/46 mg or 15/92 mg) results in an estimated 8–10 kg bodyweight loss in 12 months; however, only 61% of participants completed treatment and we cannot assume the same efficacy when prescribed as combined, single agents.³³

Other off-label pharmacotherapy

Dulaglutide, sodium–glucose cotransporter 2 (SGLT2) inhibitors and metformin are not recommended for chronic weight management but are useful in the management of T2DM and can result in very modest weight reduction.

Choice of therapy and special considerations

Lifestyle interventions and multidisciplinary support are crucial for successful weight loss. For patients with a BMI of 30–39.9 kg/m², without obesity-related complications, supervised lifestyle modification and initiation of pharmacotherapy can be undertaken in the primary care setting. An initial assessment should be undertaken, with a focus on medical (diabetes, cardiometabolic, metabolic associated fatty liver disease [MAFLD], OSA, polycystic ovarian syndrome [PCOS], osteoarthritis) and psychological complications, including assessment for the presence of disordered eating. Generally, follow-up should occur at one-monthly intervals to assess medication tolerance during dose escalation and one-to-three-monthly intervals thereafter to encourage adherence to therapy and assess progress. Specialist care should be considered for those with obesity-related comorbidities or for those with a BMI of >40 kg/m². If patients fail to lose 5% of total bodyweight after 12 weeks on the maximum dose of pharmacotherapy, consideration should be given to cessation of therapy and the trial of an alternative agent.

For patients with T2DM, cardiovascular disease, knee osteoarthritis, OSA or MAFLD, incretin-based therapies (GLP1-RA or dual GLP1-RA/GIP) should be considered first line because of the significant improvements in obesity-related complications (eg OSA, heart failure with preserved ejection fraction, MAFLD, T2DM) with these drugs. For patients without cardiovascular disease or hypertension, phentermine/topiramate or naltrexone/bupropion are reasonable options if there are no other contraindications. Orlistat can be considered in patients with cardiovascular disease or hypertension where incretin-based therapies are not tolerated or unaffordable.

Blood pressure should be monitored routinely after initiation of pharmacotherapy and antihypertensives should be down-titrated as required. Similarly, close monitoring of blood glucose levels is required in those with diabetes and consideration should be given to reduction in glucose-lowering medications, particularly insulin and sulfonylureas.

As obesity is a chronic condition, most individuals require lifelong therapy. Treatment discontinuation is associated with weight regain and recurrence of weight-related comorbidities for the majority of individuals who cease obesity-modifying medication, with a loss of the metabolic benefits achieved on pharmacotherapy including reductions in blood pressure and improvements in glycaemia and blood lipids.³⁴ Maintenance of weight loss with lifestyle measures rather than pharmacotherapy is possible but requires intensive lifestyle modification and support, with weight regain occurring once intensive behavioural support is withdrawn.³⁵

All pharmacotherapy options for the treatment of obesity are contraindicated during pregnancy and lactation, and women should be advised to cease anti-obesity medications at least two months prior to trying to conceive.³⁶

Conclusion

Pharmacotherapy is a useful adjunct for the management of overweight, obesity and obesity-related comorbidities. Consideration should be given to the use of pharmacotherapy in those with a BMI of ≥ 30 kg/m² or ≥ 27 kg/m² with obesity-related comorbidities. When considering pharmacotherapy, thought must be given to efficacy, contraindications, potential side effects, cost and duration of treatment.

Key points

- Obesity is a chronic disease that is associated with a number of serious comorbidities including cardiovascular disease, cancer, T2DM and MAFLD.
- Lifestyle modification alone achieves only modest weight loss and weight regain is common.

- Pharmacotherapy is indicated as adjunctive therapy for those living with obesity (BMI ≥ 30 kg/m²) or those who have overweight (BMI ≥ 27 kg/m²) with at least one weight-related complication.
- Pharmacotherapy for the treatment of obesity is not currently PBS reimbursed, resulting in equity issues in accessing obesity-modifying medication.
- Cessation of pharmacotherapy can lead to weight regain. Pharmacotherapy should always be combined with lifestyle modification.

Authors

Patrice Forner MBBS (Hons 1), BNutDiet, Endocrinologist, Department of Endocrinology and Metabolism, Royal Prince Alfred Hospital, Sydney, NSW; Clinical Lecturer, Central Clinical School, Faculty of Medicine and Health, The University of Sydney, Sydney, NSW

Samantha Hocking MBBS, PhD, FRACP, Clinical Academic Endocrinology, Department of Endocrinology and Metabolism, Royal Prince Alfred Hospital, Sydney, NSW; Associate Professor, Central Clinical School, Faculty of Medicine and Health, The University of Sydney, Sydney, NSW; Associate Professor Diabetes NSW and ACT, Charles Perkins Centre, The University of Sydney, Sydney, NSW

Competing interests: SH has received honoraria for lectures from Eli Lilly and Novo Nordisk, and has been or is on advisory boards for Novo Nordisk, Eli Lilly and Inova; and has been an investigator for industry-sponsored clinical trials run by Novo Nordisk and Eli Lilly. PF has no competing interests to declare. Funding: None.

Provenance and peer review: Commissioned, externally peer reviewed.

Correspondence to:
patrice.forner@health.nsw.gov.au

References

1. Australian Institute of Health and Welfare (AIHW). Overweight and obesity. AIHW, 2022. Available at www.aihw.gov.au/reports/australias-health/overweight-and-obesity [Accessed at 14 November 2024].
2. Ward ZJ, Willett WC, Hu FB, Pacheco LS, Long MW, Gortmaker SL. Excess mortality associated with elevated body weight in the USA by state and demographic subgroup: A modelling study. *EclinicalMedicine* 2022;48:101429. doi: 10.1016/j.eclinm.2022.101429.
3. Hinkle W, Cordell M, Leibel R, Rosenbaum M, Hirsch J. Effects of reduced weight maintenance and leptin repletion on functional connectivity of the hypothalamus in obese humans. *PLoS One* 2013;8(3):e59114. doi: 10.1371/journal.pone.0059114.
4. Goldsmith R, Joannis DR, Gallagher D, et al. Effects of experimental weight perturbation on skeletal muscle work efficiency, fuel utilization, and biochemistry in human subjects. *Am J Physiol Regul Integr Comp Physiol* 2010;298(1):R79–88. doi: 10.1152/ajpregu.00053.2009.
5. Wing RR, Lang W, Wadden TA, et al; Look AHEAD Research Group. Benefits of modest weight loss in improving cardiovascular risk factors in overweight and obese individuals with type 2 diabetes. *Diabetes Care* 2011;34(7):1481–86. doi: 10.2337/dc10-2415.
6. Kolotkin RL, Crosby RD, Williams GR, Hartley GG, Nicol S. The relationship between health-related quality of life and weight loss. *Obes Res* 2001;9(9):564–71. doi: 10.1038/oby.2001.73.
7. Kosiborod MN, Abildström SZ, Borlaug BA, et al; STEP-HFpEF Trial Committees and Investigators. Semaglutide in patients with heart failure with preserved ejection fraction and obesity. *N Engl J Med* 2023;389(12):1069–84. doi: 10.1056/NEJMoa2306963.
8. Packer M, Zile MR, Kramer CM, et al; SUMMIT Trial Study Group. Tirzepatide for heart failure with preserved ejection fraction and obesity. *N Engl J Med* 2024;NEJMoa2410027. doi: 10.1056/NEJMoa2410027. Epub ahead of print.
9. Newsome PN, Sanyal AJ, Kliens I, et al. Phase 3 ESSENCE Trial: Semaglutide in metabolic dysfunction associated Steatohepatitis [MASH]: Presented at The Liver Meeting®, American Association for the Study of Liver Diseases, 19 November 2024.
10. Loomba R, Hartman ML, Lawitz EJ, et al; SYNERGY-NASH Investigators. Tirzepatide for metabolic dysfunction-associated steatohepatitis with liver fibrosis. *N Engl J Med* 2024;391(4):299–310. doi: 10.1056/NEJMoa2401943.
11. Bliddal H, Bays H, Czernichow S, et al; STEP 9 Study Group. Once-weekly semaglutide in persons with obesity and knee osteoarthritis. *N Engl J Med* 2024;391(17):1573–83. doi: 10.1056/NEJMoa2403664.
12. Malhotra A, Grunstein RR, Fietze I, et al; SURMOUNT-OSA Investigators. Tirzepatide for the treatment of obstructive sleep apnea and obesity. *N Engl J Med* 2024;391(13):1193–205. doi: 10.1056/NEJMoa2404881.
13. Lincoff AM, Brown-Frandsen K, Colhoun HM, et al; SELECT Trial Investigators. Semaglutide and cardiovascular outcomes in obesity without diabetes. *N Engl J Med* 2023;389(24):2221–32. doi: 10.1056/NEJMoa2307563.
14. Du H, Meng X, Yao Y, Xu J. The mechanism and efficacy of GLP-1 receptor agonists in the treatment of Alzheimer's disease. *Front Endocrinol (Lausanne)* 2022;13:1033479. doi: 10.3389/fendo.2022.1033479.
15. Australian and New Zealand Clinical Trials Registry. Australian Clinical Trials. Commonwealth of Australia, 2024. Available at www.australianclinicaltrials.gov.au [Accessed 4 November 2024].
16. Wilding JPH, Batterham RL, Calanna S, et al; STEP 1 Study Group. Once-weekly semaglutide in adults with overweight or obesity. *N Engl J Med* 2021;384(11):989–1002. doi: 10.1056/NEJMoa2032183.
17. Rubino D, Abrahamsson N, Davies M, et al; STEP 4 Investigators. Effect of continued weekly subcutaneous semaglutide vs placebo on weight loss maintenance in adults with overweight or obesity: The STEP 4 randomized clinical trial. *JAMA* 2021;325(14):1414–25. doi: 10.1001/jama.2021.3224.
18. Abd El Aziz M, Cahyadi O, Meier JJ, Schmidt WE, Nauck MA. Incretin-based glucose-lowering medications and the risk of acute pancreatitis and malignancies: A meta-analysis based on cardiovascular outcomes trials. *Diabetes Obes Metab* 2020;22(4):699–704. doi: 10.1111/dom.13924.
19. Hathaway JT, Shah MP, Hathaway DB, et al. Risk of nonarteritic anterior ischemic optic neuropathy in patients prescribed semaglutide. *JAMA*

- Ophthalmol 2024;142(8):732–39. doi: 10.1001/jamaophthalmol.2024.2296.
20. Jastreboff AM, Aronne LJ, Ahmad NN, et al; SURMOUNT-1 Investigators. Tirzepatide once weekly for the treatment of obesity. *N Engl J Med* 2022;387(3):205–16. doi: 10.1056/NEJMoa2206038.
 21. Pi-Sunyer X, Astrup A, Fujioka K, et al; SCALE Obesity and Prediabetes NN8022-1839 Study Group. A randomized, controlled trial of 3.0 mg of liraglutide in weight management. *N Engl J Med* 2015;373(1):11–22. doi: 10.1056/NEJMoa1411892.
 22. Kang JG, Park CY, Kang JH, Park YW, Park SW. Randomized controlled trial to investigate the effects of a newly developed formulation of phentermine diffuse-controlled release for obesity. *Diabetes Obes Metab* 2010;12(10):876–82. doi: 10.1111/j.1463-1326.2010.01242.x.
 23. Munro JF, MacCuish AC, Wilson EM, Duncan LJ. Comparison of continuous and intermittent anorectic therapy in obesity. *BMJ* 1968;1(5588):352–54. doi: 10.1136/bmj.1.5588.352.
 24. Greenway FL, Whitehouse MJ, Guttadauria M, et al. Rational design of a combination medication for the treatment of obesity. *Obesity (Silver Spring)* 2009;17(1):30–39. doi: 10.1038/oby.2008.461.
 25. Bjornsson TD, Callaghan JT, Einolf HJ, et al; Pharmaceutical Research and Manufacturers of America Drug Metabolism/Clinical Pharmacology Technical Working Groups. The conduct of in vitro and in vivo drug-drug interaction studies: A PhRMA perspective. *J Clin Pharmacol* 2003;43(5):443–69.
 26. Hollander P, Gupta AK, Plodkowski R, et al; COR-Diabetes Study Group. Effects of naltrexone sustained-release/bupropion sustained-release combination therapy on body weight and glycemic parameters in overweight and obese patients with type 2 diabetes. *Diabetes Care* 2013;36(12):4022–29. doi: 10.2337/dc13-0234.
 27. Wadden TA, Foreyt JP, Foster GD, et al. Weight loss with naltrexone SR/bupropion SR combination therapy as an adjunct to behavior modification: The COR-BMOD trial. *Obesity (Silver Spring)* 2011;19(1):110–20. doi: 10.1038/oby.2010.147.
 28. Greenway FL, Fujioka K, Plodkowski RA, et al; COR-I Study Group. Effect of naltrexone plus bupropion on weight loss in overweight and obese adults (COR-I): A multicentre, randomised, double-blind, placebo-controlled, phase 3 trial. *Lancet* 2010;376(9741):595–605. doi: 10.1016/S0140-6736(10)60888-4.
 29. Finer N, James WP, Kopelman PG, Lean ME, Williams G. One-year treatment of obesity: A randomized, double-blind, placebo-controlled, multicentre study of orlistat, a gastrointestinal lipase inhibitor. *Int J Obes (Lond)* 2000;24(3):306–13. doi: 10.1038/sj.ijo.0801128.
 30. Rucker D, Padwal R, Li SK, Curioni C, Lau DC. Long term pharmacotherapy for obesity and overweight: Updated meta-analysis. *BMJ* 2007;335(7631):1194–99. doi: 10.1136/bmj.39385.413113.25.
 31. Paravattil B, Wilby KJ, Turgeon R. Topiramate monotherapy for weight reduction in patients with type 2 diabetes mellitus: A systematic review and meta-analysis. *Diabetes Res Clin Pract* 2016;114:9–14. doi: 10.1016/j.diabres.2016.02.002.
 32. Kramer CK, Leitão CB, Pinto LC, Canani LH, Azevedo MJ, Gross JL. Efficacy and safety of topiramate on weight loss: A meta-analysis of randomized controlled trials. *Obes Rev* 2011;12(5):e338–47. doi: 10.1111/j.1467-789X.2010.00846.x.
 33. Gadde KM, Allison DB, Ryan DH, et al. Effects of low-dose, controlled-release, phentermine plus topiramate combination on weight and associated comorbidities in overweight and obese adults (CONQUER): A randomised, placebo-controlled, phase 3 trial. *Lancet* 2011;377(9774):1341–52. doi: 10.1016/S0140-6736(11)60205-5.
 34. Wilding JPH, Batterham RL, Davies M, et al; STEP 1 Study Group. Weight regain and cardiometabolic effects after withdrawal of semaglutide: The STEP 1 trial extension. *Diabetes Obes Metab* 2022;24(8):1553–64. doi: 10.1111/dom.14725.
 35. Jensen SBK, Blond MB, Sandsdal RM, et al. Healthy weight loss maintenance with exercise, GLP-1 receptor agonist, or both combined followed by one year without treatment: A post-treatment analysis of a randomised placebo-controlled trial. *EClinicalMedicine* 2024;69:102475. doi: 10.1016/j.eclinm.2024.102475.
 36. Australian Medicines Handbook (AMH). Endocrine drugs. AMH, 2025. Available at <https://amhonline.amh.net.au/chapters/endocrine-drugs/drugs-diabetes/glucagon-like-peptide-1-analogues/semaglutide> [Accessed 29 January 2025].

correspondence ajgp@racgp.org.au